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Description Lithium ion Battery
SR 18650
Model/Type
B 8 Pl ST i YA R 2 )
Manufacturer Hunan Sounddon New Energy Co., Ltd.
RS 1#~41# BERS —
Serial No. Equipment No.
i g=p 2013 07 B 19 H
Date of Receipt Y M D
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Conclusion Shown in the results of test report
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1AL RERR RS ERIGE S BEE RN RE T EREE RIS S, HRENERSR:

(BED &1t (2012) 010435, (E) %it (2012) 010322, AL REERIERITS1S0/1EC 1702550889
BX, FEPESRKITEERIATERS (ONAS) AT, IARIEH S4: CNAS L0730,

This laboratory is the National Legal Metrological Verification Institution in southern China set up by the General
Administration of Quality Supervision, Inspection and Quarantine of the People's Republic of China (AQSIQ) under
authorization certificates No.(20 12)01043 & (2012)01032. This laboratory’s quality management system is in accordance

with ISO/IEC 17025 Standard and accredited by China National Accreditation Service for Conformity Assessment under
Laboratory Accreditation Certification No. CNAS L0730

2. R FTH RABIE TR ZE BR R S ERR S A (S) .
All data issued by this laboratory are traceable to national primary standards and International System of Units (SI).
3. R AR AR AR
Reference documents for the test:
ST/SG/AC. 10/11/REV. 5/Amend. 1-2011 X Ffa i RYBEMLIE RSAATN H=154 38 3

Recommendations on the transport of dangerous goods / Manual of tests and criteria / Part
[II, Subsection 38.3

4 RRGNFERMEE T BIESA.

Major standards of measurement used in the test:

RERZR/ES WS RS/ HHH IF Eoakd

Name of Equipment Serial No. Certificate No. Metrological

/Model /Due Date Characteristic

MG LO81001 SSD201302242 WERE: U =5. 0% (k=2)
Shock Testing Machine /2014-05-13 Acceleration: U =5. 0%,
/SKT25 ( k=2)

EHEIR PR I 4E 08110652 RZD201209303 U=0.3 C(k=2)

High and Low /2013-11-25

Temperatures Shock

Tester

/TSG2055W

BrEHE MY45010505 DBS201310587 DCV: £ (0. 0035%rdg+0. 0005%F
Digital Multimeter /2014-02-19 s) ;DCA: + (0. 05%rdg+0. 005%F
/34401A s)

5. f0MMb . FRIBERM.
Place and environmental conditions of the test:

Hogm AT LRGSR iR (20£5) C HEHERE  (40~70) %

Place % (Electrics-magnetics Lab) Temperature R.H.

L ARSI RS 2R A %,
2. REAP A MHAE, A5 5 B .
Note:1. The results relate only to the items tested.
2. This report shall not be reproduced except in full, without the written approval of our laboratory.
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I Basic information FtZ4<{ &,
Sample name Lithium ion Battery Type 18650
FEfh A2 TR BT it S A&
Nominal voltage 37V Rated capacity 4400mAh

PR LR ' BERE 16.28Wh

Limited charge voltage 42V Trade mark
PR 1 75 Pl P, ¢ il b
Shape Prismatic Size (LxWxT)
.5%37.2x18.5
BESASM L W P it I el L)
Altitude simulation, Thermal test, Vibration, Shock, External short circuit,
Test item Impact/Crush, Overcharge, Forced discharge
AT H FBERN, Hobdr, RB), Hlbhds, Sk, BY g, o

FEFL, SRR

Test conclusion

Lithium ion Battery with the type 18650, which was submitted by
Hunan Sounddon New Energy Co., Ltd., has been tested according to the
Section 383 of Fifth Revised Edition Amendment 1 of the
Recommendations on the Transport of Dangerous Goods, Manual of Test
and Criteria (ST/SG/AC.10/11/Rev.5/Amend.1 Section 38.3).

R 9] P SRR RE VAT PR 2 RS A I BB 18650 (48 5 T Haot 2,

4518 AR TR SRYERKRINE WICFIARHETM ) 2 HAsiT iR
IE 158 38.3 %45 (ST/SG/AC.10/11/Rev.5 Section 38.3/Amend.1) #HfT
I3
Test result: Pass
WAL R &%

Remark

&1
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II Photos of the Sample £ 5B H

Battery Hijh

Cell HIS
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III Abstract of test result i 45 5 4% 5
Test contents
ik H %
NO. Test item Test reference Conclusion Remark
s | RemH IRIE KA ERER #H
; UN Manual of Tests and Criteria,
I s?nal:lt:tcil;n part III, subﬂs\ecfticm 38.3.4.1 Pass i
e UN 5 RFrAEF i, 553 % ey
I, 38.3.4.1 #4y.
UN Manual of Tests and Criteria,
5 Thermal test part I11, subsection 38.3.4.2 Pass 165
Pops UN RGP HETF M, 4 3 & a
1, 38.3.4.2 &4y,
UN Manual of Tests and Criteria,
3 Vibration part III, subsection 38.3.4.3 Pass =3
Rz UN G FIbRHEFAL, %6 3 &= &
1, 38.3.4.3 4.
UN Manual of Tests and Criteria,
4 Shock part I1I, subsection 38.3.4.4 Pass e
Pl | UN RIEARHETFR, 53 = o
9, 38.3.4.4 ¥4,
Heteiral UN Manual of Tesfs and Criteria,
5 Shiiad doaics pal:t 11, sullse(ftlon 38.3.4.5 Pass s
S UN G FIbRHEFA, %83 & &
W, 38.3.4.5 %4
TR Crigh UN Manual of Tes.ts and Criteria,
6 | Eiphibk pal:t 111, sub_secftlon 38.3.4.6 Pass =
I UN R FbRHEFN, 3 &= &
1, 38.3.4.6 #i4r.
UN Manual of Tests and Criteria,
7 Overcharge part [II, subsection 38.3.4.7 Pass X
i 76 L UN RIGFBRHETFME, 583 & &
T, 38.3.4.7 4.
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UN Manual of Tests and Criteria,
Forced 2
g disohas part [Il, subsection 38.3.4.8 Pass
§§%|Jﬁii gFg UN R HPRHEFAM, 553 &= GLi
1, 38.3.4.8 ¥4y

Procedure {8

Test T.1 to test T.5 must be conducted in sequence on the same cell or battery. Test T.6 and test T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

A 230 A0 A ChL S S M R AT IR 1 B8 5.8 6 ARG 8 4 BHEAT IR e A itk e
Mo AT BARAEERF R i, R 7 AR 1 SR 5 5 SRR Hith .

Batteries of 1°~8" are full charged after one cycle;

Wt 17~8" b — A R R

Batteries of 9"~16" are full charged after fifty cycles:

Hadth 9"~16" 4 i+ YR PE BRI LR A

Component cells of 17°~21" are 50% charged after one cycle;

AHE 721" —WAEIFST S0%75 R A,

Component Cells of 22~31" are full discharged after one cycle;

AR 22°~31" 0 — R FR SE A B0 AR A

Component Cells of 32~41" are full discharged after fifty cycles.

AU 32°~41" 0 AR FR G Se A TR A

1 Altitude simulation & BB
1) Requirement sk
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.
WSSO R LR SR AT TR, WA, . DR, I HAFAREE A vt R s
9T it P ANE T s 60 3 e R 1 90% TR P I R TT T ANE H T 76 A 50 R A g v A5 vt
2) Test procedure U it
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20£5) C.
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UG Y LS B Lt Y 76 11.6kPa 58 T D 95K FIEIRE b 6 ANEF, IRBERERIAE(20+5) °C.
3) Datashowed intable 1 {4 0.3 1

Tablel £ 1
The state Pre-test After test Voltage after test /
of NO ] A S Mass loss | Voltage pre-test 57
batteries " o | Mass Voltage Mass Voltage | &AL | U85 o R AR i
S B ¢ S Y S B+ S (%) g 7
& (g) V) (2) V) (%)
Pass
#
o 1 | 94450 | 419 | 94443 | 4.8 0.01 99.8 S
charged Pass
after one | 2" | 90.614 4.19 90.602 4.18 0.01 99.8 Y
=)
cycle p
KM 3 | oasa0 | 418 | ossa0 | 417 0.01 99.8 o
W )G W <]
% P
BB B35 P wis | 8139 T o iis 0.00 99.8 e
=
Full P
charged | O | 87962 | 419 | 8795 | 4.8 0.01 99.8 i
=1
after
P
fifty 10° | 92961 | 419 | 92953 | 418 0.01 99.8 Hoe
=i ]
cycles. =
S
AHw| ' | 94547 | 419 | ossar | 48 0.01 99.8 v
1 ¥ J& —
T P.
ﬁ B 12t L oasm [Das [ somiect At 0.00 99.8 i
P H

2 Thermal test #ppik

1) Requirement &3k
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its

voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

AL L BRSO RO AR, . WURE A, I BRI ek
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2) Test procedure et fy
Test cells and batteries are to be stored for at least six hours at a test temperature equal to (72+2) C,
followed by storage for at least six hours at a test temperature equal to (-40+2) ‘C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total
cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20+5) ‘C. For large cells and batteries the duration of exposure to the test temperature extremes
should be at least 12 hours.
R Sk el AR S (722) CHOZAE F TR 6 /i, IR AEIREE h (-40+£2) CRIZAEF
BDIBE 6 /N o IR P B0 25 1A 8 ACINE RD[AD y 30 404, W E ST 10 K, AR E A
A ) S S e Y S AE PR R BE O (2045) C R AEIK 24 /N AT R s, ZEARSRIRAE F i
BT 12 AN,
3) Datashowed intable 2 ¥ % 2
Table2 %2
The state Pre-test After test Voltage after test /
of NG 8 T R Mass loss | Voltage pre-test il
batteries r % Mass Voltage Mass Voltage | JilAiik | WU J5 i FRAR L
it R dik 1 Ji dit s R (%) [IEEY E
& (g W) ) V) (%)
i 1 | 94443 | 418 | 94400 | 414 0.05 99.0 s
[
charged
aﬂ:gone 2" | 90602 | 418 | 90560 | 414 0.05 99.0 o
cycle i
—KME| 3| oasa0 | 417 | osase | 4n3 0.05 99.0 G
N ER &
R 4" 91.390 4.18 91.345 4.14 0.05 99.0 iass
=
::;:ge 4| 9| 87956 | 418 | 87900 | 414 0.06 99.0 :55
after
fifty 10° | 92953 | 418 | 92900 | 4.3 0.06 98.8 L
cycles. -
# Pass
A4 %] n 94.541 4.18 94.489 4.14 0.06 99.0 =5
a
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6 7 5 Pass
WAk | 12" | 90849 | 417 | 90800 | 4.3 0.05 99.0 e
E [ = |

3 Vibration #&z)

)

2)

Requirement %3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire during the test and after the test and if the open circuit voltage of each test cell or battery after testing
in its third perpendicular mounting position is not less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.

WS BRI DR EESR: ATMR. FFO. RE. WER. DURRK, I HAEAN R f) vl 1B e v
YT 3 L FRANIE T HAR R T LR 9 90%. TSk v e e e 7 T AR5 1) T e AR LR (K e R sl it
Test procedure &4 it ¢

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in
such a manner as to faithfully transit the vibration. The vibration shall be a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be
repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions of the
cell. One of the directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than 12kg
(cells and small batteries), and for batteries with a gross mass of more than 12kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of | 2y is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 8 g, occurs (approximately 50 Hz). A peak acceleration of 8 g, is then maintained until the
frequency is increased to 200 Hz.

For large batteries: from 7 Hz a peak acceleration of 1 g is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 2 g, occurs (approximately 25 Hz). A peak acceleration of 2 g, is then maintained until the
frequency is increased to 200 Hz.

WL S e BT 2 A IRBD A B 0T by I HLIRATHL, BASRARSIET AL A SR A I PR A — AN ES%
B A 15 5B SE TR RO HH THZ B 200Hz RIS THZ (Ot S /MEER R4 Wik ) = AN 4
() LEZE A7 38 B304 12 ¢ CRABFTE] Ky 3 /R, BEANTT 15 W F00 1A ) S 34 T

MT BB, TR/ T 12kg BRI (SRl &5 AT 12kg H9K i AT BT
NG
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R HSERAN it AN 7Hz 2 LU0 (i bk i lg, FFEEF] 18Hz, JRIELERFZE 0.8mm (EIL 1.6mm) Al
SR S0 T e T A S Oy 8, (K29 SOHZ). PRI AR gy 8g, R 4E %) 200Hz.
BT KM : M THz 2 NG A58 1g, a5 18Hz, PRUFAEREAE 0.8mm (83L 1.6mm) Fisfize sy

DELEUE NI Ny 28, (K% 25H2). SR Mk VAR K 2g, b FHELES] 200Hz,
3) Datashowed intable 3 %4 W% 3

Table3 %3
The state Pre-test After test Voltage after test /
of NG 1 i 4 5 Mass loss | Voltage pre-test e
batteries n 5| Mass Voltage Mass Voltage | JREHIA | W88 )5 W IEARE Lhia
ik | R | wE | mR | aE (%) i LR il
A €9) V) [3) (V) (%)
4 Pass
i 1" | 94400 | 414 | 94389 | 412 0.01 99.5 4
charged Pass
after one | 2" | 90.560 4.14 90.552 4.12 0.01 99.5 A
(- |
cycle 5
TR 3* | 94489 | 403 | o44s2 | 412 0.01 99.8 S te
W Ja &
_ P
Sk [0 1 T 20 A S NS A 0.01 99.8 phes
=
Full P
chaged | O | 87900 | 414 | 87895 | 4 0.01 99.3 R
e §
after
P
fifty 10° | 92900 | 413 | 92805 | 410 0.01 99.3 S5
=
cycles. )
BAW| 11" | 94489 | 414 | osass | an2 0.00 99.5 Aa;;
1 7 I -
b P
2 WRY 12 | 90800 | ans | osomes | a0 0.01 99.3 e
B L)

4 Shock Ml

1) Requirement %3
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
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voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

kb L L LR AR RO AR, . LR A, JEH AR A v R el e
IFF B R AME TS0 AT R 49 90%. B2 SR R T THT A58 T 5 2 T ot 745 0 o
ith o

2) Test procedure X1 4
Test cells and batteries shall be secured to the testing machine by means of rigid mount which will support
all mounting surfaces of each test battery. Each cell or battery shall be subjected to a half-sine shock of peak
acceleration of 150 g, and pulse duration of 6 milliseconds. Each cell or battery shall be subjected to three
shocks in the positive direction followed by three shocks in the negative direction of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks.
However, large cells and large batteries shall be subjected to a half-sine shock of peak acceleration of 50g,
and pulse duration of 11 milliseconds. Each cell or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative direction of each of three mutually perpendicular
mounting positions of the cell for a total of 18 shocks.
TR o A o 3t V2 [ 5 R R A 8 I PRI I IR S ARG — MR BT A 21 . 45— s kb
PEATVEAE IR 150g, RIBKMHFLE 6 SR 0k s b, 45— dyisag P R AE AE YT R AT 3
Ot ERITRIBEAT 3 Ybite, BP kv S 4 3 ML E _EBEAT 18 Wit
PNTIRS T K Wt 57 4y W (s JEE g SO, R4 11 2280 14 VIETZ BT o A otk ok v R 2 i
T RREAT 3 Ikbits, 46K 75 MHEAT 3 Wi, BT SR M B ILAE 3 A IERS A 8 EHEAT 18 Wit
3) Datashowed intable 4 %4 .3 4
Table 4
The state Pre-test After test Voltage after test /
of D AR HiT W40 5 Mass loss | Voltage pre-test S
batteries i | Mass | Voltage | Mass | Voltage | ik | b WHRARK |, i
TSN B 5 HL R JRdik Hi R (%) i G
A% ) (V) (2) (V) (%)
Full . Pass
Sarged 1 94.389 4.12 94.385 4.10 0.00 99.5 &
after one ; Pass
cycle 2 90.552 4.12 90.550 4.10 0.00 99.5 =
R Pass
WG | 3° | 94482 4.12 94.475 4.11 0.01 99.8 s
=
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HIRZS z Pass
4 91.340 4.13 91.335 4.12 0.01 99.8 Ak
Full Pass
it
A o8 87.895 4.11 87.890 4.10 0.01 99.8 2
after Pass
fifty 10" | 92.895 4.10 92.890 4.08 0.01 99.5 P
&
cycles.
p Pass
AW 1n* | 94485 4.12 94.482 4.10 0.00 99.5 ~gx
& # & =
it P
’i AR 2 Koomssll aap S| 0500~ 0 0.01 99.8 —
S0 =

5 External short circuit 4} 356 1%

D)

Requirement %3k

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly, no rupture and no fire during the test and within six hours after the test.

HSENEI H  DA ESR  EaR o Fe L JRG 1 6 AR K DR TR, R
At 170°C.

2) Test procedure if3% it 5
The cell or battery to be tested shall be temperature stabilized so that its external case temperature reaches
(55+2) C and then the cell or battery shall be subjected to a short circuit condition with a total external
resistance of less than 0.1 ohm at (55+2) "C. This short circuit condition is continued for at least one hour
after the cell or battery external case tem perature has returned (55+2) °C.
LS H 5 ) — IR R A (5542) 'C R SR S HEAT IR HUE SR U HEAT A B, S0 ERIT] B P
it 0.1 ohm. L e 1) 25 0 Sy e 05 1 2 RT3 940(5542) 'O 1 PIFA LR
3) Datashowed intable 5 ¥4 .2 5
TableS %5
The state of cells NO. External Peak temperature ('C) Status
HUER 5 RHREGRE ('C) 4ie
1 55.9 Pass 24
Full charged after one cycle ot 56.3 Pass &%
— IKEFR S i R 2 3* 57.5 Pass 24
4" 56.8 Pass 1%
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9" 57.5 Pass {34%
Full charged after fifty cycles. 10” 58.5 Pass %
LA DR I il R 2 11" 57.6 Pass 214
12* 57.3 Pass &%

6 Impact/Crush FEYrr i /A% E

D

2)

3)

Requirement s

Cells and component cells meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly and no fire during the test and within six hours after the test.

WAL AL P HL S R 2 A R 3SR 2R R b B S 6 AR K . AR 2 TR At
170°C.

Test procedure-Impact (applicable to cylindrical cells greater than 20 mm in diameter) R¥ it —EY
fhiti CEM T EARAT 20mm 918 B % )

The test sample cell or component cell is to be placed on a flat surface. A (15.8 £0. 1) mm diameter, at least 6
cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be
placed across the centre of the sample. A (9.1  0.1) kg mass is to be dropped from a height of (61 + 2.5) ¢cm
at the intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding
track of channel with minimal drag on the falling mass. The vertical track of channel used to guide the
falling mass shall be oriented 90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to
the longitudinal axis of the (15.8 + 0.1) mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to on ly a single impact.

0 LR A R R e — AN TR T L —HRELARA(15.8 £0.1) mm {1 K AEH 6om 2% b e 15
KR AR AR MO A BB Sty — 2 (9.1 20.1) kg MIEHEEM (61+2.5cm) kb
R B 5 R B R, 2T XA L SRR ol — AL AT R A 0t TR L o /N T T A
UL CAS | S90S L K P S T 5 90 JEV5

RS AUTTAORE i N R 5 P4 R T SPAT M B e T R 5 A 2R T T O e b 2 T L
HEATHi . R R 252 — Wity

Test procedure-Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than
20mm in diameter) WU —HFE GEHTHH. 1890k, AL A ELAR AN T 20mm (9 [ B 7 v
£

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5cm/s at the first point of contact. The crushing is to be continued until the first of
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the three options below is reached.
(a) The applied force reaches ( 13£0.78) kN;
(b) The voltage of the cell drops by at least 100mV; or
(¢) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or more, or the cell is
deformed by at least 50%of its original thickness, the pressure shall be released.
A prismatic of pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall
be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed for a
further 6 h. The test shall be conducted using test cells of component cells that have not previously been
subjected to other tests.
R SR e I 8 TSR T A ST T 2 () AT HrHR N LA GRS FE EAT , 4002542 o 3 Sy
L.Sem/s, HfFRIFFEEMEAT EL B L LA F =Rz —

(a) N 73 {03k 34(13+0.78) kN;

(b)) HISAHLE PR 100 mV; i}

() HSHRRAE 50%LL L.
SETANGEIR vl LR M S5 5 ) — Tt e, AL NP R TR, [T a0 M L 0 B e
Ii) i FF
BFSR UL O S AT — U R, IO 5 I R 22 6 A/ AR08 N R BEAT I
A R At e S B A e v

4) Data showed in table 6 4% .2 6

Table6 %6

The state of cells NO. External Peak temperature ('C) Status

HL R 55 4% T 058 19 U ik
I 38.8 Pass &%
50% charged after g 0.8 Pass &%

one cycle 7 v

19 30.4 P
—WARER I 50%75 ,, ] e
20 31.2 Pass & 4%
HIR A&

21" 30.2 Pass £#%

7 Overcharge 3751
1) Requirement sk
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within
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seven days after the test.
AT 78 H L R A LA R BESR ERI IR b BRI 5 R A AR, iR K.
2) Test procedure iAHe i 4
The charge current shall be twice the manufacturer’s recommended maximum continuous charge current.
The minimum voltage of the test shall be as follows:
(a) When the manufacturer’s recommended charge voltage is not more than 18 V, the minimum voltage of
the test shall be the lesser of two times the maximum charge voltage of the battery or 22 V.
(b) When the manufacturer’s recommended charge voltage is more than 18 V, the minimum voltage of the
test shall be 1.2 times the maximum charge voltage.
Test shall be conducted at ambient temperature. The duration of the test shall be 24 hours.
715 HHL LAy T T AL R 5 I 7 o LA R A W /N e L L R A
(a) =R R 7S R A 18 v, i H S /MBS HIU e K 76 et PR RO A 8 22 V7 o /)
o
(b) ST 7E i L L 18V, R o A MR 4 8k 7 R 1.2 .
U S AR BRI FREAT . RIS A 24 /BT,
3) Data showed in table 7 4% .4 7

Table 7 * 7

The state of batteries NO. Status

HatpR 25 e L
Full charged after one 5* Pass 1%
cycle 6 Pass 1%
— UK B e R 7t Pass &%
% g’ Pass £
Full charged after| 13 Pass 414
fifty cycles. 14° Pass 4%
T A A BR i 3i el 15" Pass 215
¥ 16" Pass 4%

8 Forced discharge i i H

1) Requirement %3k
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test
and within seven days after the test.
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2) Test procedure XU

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to
its rated capacity divided by the initial test current (in ampere).

RERHS AR SRR N 5 —& 12V B L s AT sk, M LI R PR A A % T

I FRAE (9 85 K T o HL A

LE.ESQ*’“{‘E.‘%X’J\H‘]LﬁIfﬁﬁiﬁ%Hﬁuiﬂ‘%‘ﬂﬂ%kﬂ\ﬁﬁm%ﬂiﬁoﬁiﬁetﬁﬁﬁﬁlﬁlt&ﬂﬂ‘fﬁ](#‘i‘ﬁf.% h)
ST OB AR USRI MR ROR IR A CRRLN A).

3) Datashowed in table 8 #4% i. 3 8

Table 8

The state of cells NO. Status

HUEV RS 75 4
22" Pass &%
23" Pass &%
24" Pass &%
Fully discharged after 25" Pass &##
one cycle 26" Pass 1%
— KT B 5 58 48 i 27* Pass 41
AR 28" Pass 4%
29" Pass &%
30" Pass &%
31" Pass {51
Fully discharged after 32¢ Pass & #%
fifty cycles 33" Pass &%
fg;‘f R e 34" Pass &
> 35" Pass £f&
36" Pass £5i%
A7 Pass A&
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38" Pass 4%
39* Pass &#%
40" Pass &1&
41" Pass &%




